
50 SX FACTORY EDITION 2026 <2026><F6001Z5>
CYLINDER, CYLINDER HEAD

81764

Pos Part Number Description Additional Text Quantity

1 0025060106 HH collar screw M6x10 TX30 1.00

2 0603061001 CU-SEAL RING DIN7603-6X10X1 7.00

3 0025060256U0 HH collar screw M6x25 6.00

4 47230006100 Cylinder head 1.00

5 0770023025 O-ring 23x2,5 Viton 75SH 1.00

6 A40030060000 Combustion chamber insert 1.00

7 0770052020 O-RING 52,00X2,0 VITON 75 1.00

8 0770800021 O-RING 80,00X2,00 VITON 300 1.00

9 46030045000 flanged nut M8 WS10 4.00

10 A40530035020 Cylinder base gasket 0.00

10 A40530035025 Cylinder base gasket 0.00

10 A40530035030 Cylinder base gasket 0.00

10 A40530035040 Cylinder base gasket 0.00

10 A40530035050 Cylinder base gasket 0.00

10 A40530035060 Cylinder base gasket 0.00

11 0402040980 Needle roll.DIN5402 NRB 4X9.8 2.00

12 A40005004000 Exhaust pipe flange gasket 1.00

13 A40037001000 Intermediate flange 1.00

14 46205003050 BRACKET FOR SPRINGHOLDER 1.00

15 0025060306S HH collar screw M6x30 TX30 3.00

16 A40030038000 Cylinder + piston 1.00

99 A40030007010 I piston kit I 50 SX/TC/MC 0.00

99 A40030007010 II piston kit II 50 SX/TC/MC 0.00


